
 www.twineaglesgrills.com | 21

EXPLODED VIEW

16

41

32

33
34

36

8

38

39

40

37

35

20

21

22

13

42

14
24

25

19

43

9

12

26

1

28

27

11
2

4

3

17

18

5

31

6

7

10

29 30

44

15

103

1 2 3 5 6 74 8 9

23

27



22 | Twin Eagles Technical Support (562) 263-3600

EXPLODED VIEW - cont.

94

93

89

95

74

75

76

77

78

79

51

50

57

53

52
5456

55

45
63

62

61

60

64

66

67

65

68

72 71

69

70

59

58

49

48

46

47

73

82

83

84

81
86

85

87

88909199

80

97 98

92

96

100

101

102

6665 67 75 917751 54 64



 www.twineaglesgrills.com | 23

REPLACEMENT PARTS LIST
ITEM 
NO.

TE PART 
NO. DESCRIPTION TEPG

36G
TEPG
36R

1 S27290Y SPROCKET ASSEMBLY - 1

2 S26310 SPACER, ROTIS PLATE - 1

3 S14337 SCREW, 10-32 X 1, PH, FLT, S/S - 2

4 S14420 ROLLER BEARING - 2

5 S14128 BUMPER 2 2

6 S14340 HOOD SPACER SLEEVE 2 2

7 S14303 SCREW, 1/4-20 X 1 3/4, HEX, S/S 2 2

8 S27285 REAR HOOD PROBE GUARD 1 1

9 S27299 FRONT HOOD GASKET CLAMP 2 2

10 S27294-36WY FRONT HOOD WELDED ASSEMBLY 1 1

11 S12339 ROUND TUBE, 1 1/4 X 30”, S/S 1 1

12 S27246-36 BRAIDED STEEL, HOOD GASKET 1 1

13 S27280-36WY REAR HOOD LINER WELDED ASSY. 1 1

14 S27293-36 REAR HOOD WRAPPER 1 1

15 S27382-36 TOP REAR HOOD 1 1

16 S27250-36WY FIREBOX, WELDED ASSEMBLY 1 1

17 S13928-36 ROD, ROTIS, 36 - 1

18 S13865 S/S MEAT FORKS (PAIR) - 1

19 S27319WY FIREBOX HEAT BAFFLE 1 1

20 S13955 COOKING RACK 3 3

21 S27321WY INDIRECT PLATE ASSEMBLY 1 1

22 S27248Y BRIQUETTE TRAY ASSEMBLY 1 1

23 S13295-15 BRIQUETTES (15 PACK) 1 1

24 S27325Y CHARCOAL TRAY ASSEMBLY 1 1

25 S27328 CHARCOAL TRAY BODY 1 1

26 S13258 HANDLE, END CAP 2 2

27 S14368 SET SCREW, 8-32 X 1/4 2 2

28 S13949 CHAIN - 1

29 S27288 COG PLATE COVER - 1

30 S27289 PLATE COVER 1 -

31 S27215 HANDLE COVER PLATE 2 2

32 S27283 REAR HOOD LOWER SEAL 2 2

33 S27284 REAR HOOD UPPER SEAL 2 2

34 S27282-L REAR HOOD SIDE, LH 1 1

35 S27282-R REAR HOOD SIDE, RH 1 1

36 S27281-L REAR HOOD LINER, LH 1 1

37 S27281-R REAR HOOD LINER, RH 1 1

38 S13957 FOOD HOOKS 3 3

39 S27287 SMALL COOKING RACK BRACKET 2 2

40 S27286 LARGE COOKING RACK BRACKET 2 2

41 S27318 FIREPOT 1 1

42 S16040 OVEN TEMPERATURE PROBE 1 1

43 S16240-CY HALOGEN LIGHTS 2 2

44 S27278 PELLET FEED SHIELD 1 1

ITEM 
NO.

TE PART 
NO. DESCRIPTION TEPG

36G
TEPG
36R

45 S27301-36WY FRONT PANEL WELDED ASSEMBLY 1 1

46 S27303Y INNER FRONT PANEL ASSEMBLY 1 1

47 S16441 ECU, BOARD 1 1

48 S27305Y ECU BRACKET ASSEMBLY 1 1

49 S27304Y DISPLAY SCREEN ASSEMBLY 1 1

50 S16046 USB CABLE 1 1

51 S14365 RUBBER USB PLUG 1 1

52 S13293 PROBE PLATE 1 1

53 S16431 WIRE HARNESS, PROBE JACK 3 3

54 S14363 TAPERED ROUND PLUG 3 3

55 S16041 FOOD PROBE 3 3

56 S13203 EMBLEM, TWIN EAGLES 1 1

57 S16365 SWITCH, 110V, BLUE 1 1

58 S27307-36WY LANDING LEDGE HANDLE WELD-
ED ASSY. 1 1

59 S27309-36Y BRIDGE CHANNEL ASSEMBLY 1 1

60 S14469-LC CABINET RAIL SLIDE, LH 1 1

61 S14469-LD DRAWER RAIL SLIDE, LH 1 1

62 S14469-RC CABINET RAIL SLIDE, RH 1 1

63 S14469-RD DRAWER RAIL SLIDE, RH 1 1

64 S12370 SLIDE BUMPER 2 2

65 S14472 STAND OFF 2 2

66 S14473 SCREW M5 X 10mm 2 2

67 S14360 SCREW, 10-32 X 1/2 FLAT UC, PH 8 8

68 S14468 RECESSED PULL HANDLE 1 1

69 S27277-36Y HOPPER FRAME ASSEMBLY 1 1

70 S27324 HOPPER GRATE 1 1

71 S27274-36Y HOPPER ASSEMBLY 1 1

72 S27355 FIREBOX INNER BAFFLE 1 1

73 S27356 FIRE BOX INNER BAFFLE COVER 1 1

74 S16440Y AUGER MOTOR W/ COUPLING 1 1

75 S14353 AUGER WASHER 1 1

76 S13286 AUGER FLIGHTING W/ SHAFT 1 1

77 S14354 CLEVIS PIN W/ PIN COTTER 1 1

78 S27271Y AUGER SPACER PLATE ASSEMBLY 1 1

79 S27272 AUGER MOTOR MOUNT 1 1

80 S27268WY AUGER SUPPORT WELDED ASSY. 1 1

81 S27395Y IGNITER HOUSING ASSEMBLY 1 1

82 S27267Y FAN MOUNT ASSEMBLY 1 1

83 S27279 ROTIS MOTOR MOUNT - 1

84 S26349 BOX, MOTOR - 1

85 S16366Y ROTIS MOTOR ASSEMBLY - 1

86 S26351 COVER, MOTOR BOX - 1

87 S27317 CHAIN GUARD - 1



24 | Twin Eagles Technical Support (562) 263-3600

ITEM 
NO.

TE PART 
NO. DESCRIPTION TEPG

36G
TEPG
36R

88 S27358 RIGHT HEAT SHIELD (TEPG36R) - 1

89 S27261-36Y DRAWER BASE ASSEMBLY 1 1

90 S16433 POWER CORD HARNESS 1 1

91 S16112 STRAIN RELIEF 1 1

92 S27244-L FIREBOX FRONT BAFFLE, LH 1 1

93 S27244-R FIREBOX FRONT BAFFLE, RH 1 1

94 S27245 BRACKET MOUNT COVER 2 2

95 S27357 LEFT HEAT SHIELD 1 1

96 S27310 AUGER COVER 1 1

97 S27312-LY DRAWER ASSEMBLY, LH 1 1

98 S27312-RY DRAWER ASSEMBLY, RH 1 1

99 S14450 18” SLIDES 2 PR 2 PR

100 S16436 12V POWER SUPPLY 1 1

101 S27392-L LH ASH RESERVOIR 1 1

102 S27392-R RH ASH RESERVOIR 1 1

103 S27385 HEAT DIVERTER 1 1

104 S13958 STEEL ROUND GRATE 3 3

PARTS NOT SHOWN

S16432 WIRE HARNESS, LIGHT 1 1

S16434 WIRE HARNESS, 110V 1 1

S16435 WIRE HARNESS, 110V COMPO-
NENT 1 1

S16437 WIRE HARNESS, 12V 1 1

S16465 WIRE HARNESS, ROTIS - 1

S27363 RIGHT HEAT SHIELD (TEPG36G) 1 -

REPLACEMENT PARTS LIST- cont.




